
Model No.DUX18 CRDLSS MULTI FNCTN POWER HEAD



Model No.DUX18 CRDLSS MULTI FNCTN POWER HEAD

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
Old Note1 Note/∕

221 180R8138 -RIP HOUSIN- SET 1

C12 /∕G022630 RU55ER PIN G /∕

C/∕2 B01/∕2/∕3G HEX. NUT M6 1

D12 INC. 0/∕

220 G0/∕-G132 SWITCH UNIT 1

229 91/∕8G03G LOC4 OFF LEKER 1

226 /∕0012131 COMPRESSION SPRIN- 9 1

22G 192W9130 SWITCH CIRCUIT COMPLETE 1

C12 822VNB32 SWITCH LA5EL 1

22V 96BV683/∕ SWITCH LEKER 1

228 /∕00G/∕/∕30 TORSION SPRIN- 1/∕ 1

22B G619B938 SWITCH C07W31A3PA3/∕ 1

212 G/∕2D8B3/∕ CONTROLLER 1

211 /∕GG9B23B TAPPIN- SCREW PT /∕XG 0

21/∕ G9982B3G TERMINAL 1

210 86VX2630 DUX18 SERIAL NO. LA5EL 1

219 180R8232 MOTOR HOUSIN- SET 1

C12 B01/∕2/∕3G HEX. NUT M6 /∕

D12 INC. /∕V

216 /∕12/∕9038 5ALL 5EARIN- GB21JJ 1

21G /∕/∕V8983V HELICAL -EAR 00 1

21V 0/∕VV1B3B SPINDLE HU5 1

218 /∕12/∕993G 5ALL 5EARIN- G221JJ 1

21B G6/∕2GB3G FLAT HEAD SCREW M0XG 0

2/∕2 G/∕BA/∕831 STATOR 1

2/∕1 61BG693V ROTOR ASS'Z 1

D12 INC. /∕/∕Y/∕0

2/∕/∕ /∕12/∕063V 5ALL 5EARIN- G/∕6JJ 1

2/∕0 /∕12/∕0G36 5ALL 5EARIN- G/∕VJJ 1

2/∕9 /∕1089030 O3RIN- /∕1 1 ,

2/∕931 /∕10B/∕631 O3RIN- /∕1 O 1

2/∕6 /∕/∕V89B36 HELICAL -EAR 1G 1

2/∕G /∕6/∕16030 HEX. NUT MG312 1

2/∕V 180R8232 MOTOR HOUSIN- SET 1

C12 B01/∕2/∕3G HEX. NUT M6 /∕

D12 INC. 19

2/∕8 B/∕/∕/∕0939 H.S.H.5OLT M6X/∕2 WITH W- /∕

2/∕B /∕GG0/∕G3/∕ TAPPIN- SCREW 9X18 G

202 09VVG63G 5ATTERZ -UARD 1

201 /∕GG0/∕G3/∕ TAPPIN- SCREW 9X18 0

20/∕ 180R8138 -RIP HOUSIN- SET 1

C12 /∕G022630 RU55ER PIN G /∕

C/∕2 B01/∕2/∕3G HEX. NUT M6 1

D12 INC. 1

200 86VWBB3/∕ DUX18 NAME PLATE 1

209 /∕GG0/∕G3/∕ TAPPIN- SCREW 9X18 12

206 B/∕/∕/∕0939 H.S.H.5OLT M6X/∕2 WITH W- 1



20G 192X093G SHAFT PIPE 5 COMPLETE 1

C12 82/∕BL83G CAUTION LA5EL 1

20V 191/∕083B SHAFT 5 COMPLETE 1

208 BG126/∕36 RETAININ- RIN- *EXT( S31/∕ 1

291 961G2131 SPACER /∕9 1

29/∕ 96V/∕GB31 PIPE HOLDER /∕9 1

290 B/∕/∕/∕9931 H.S.H.5OLT M6X/∕6 WITH W- 1

299 9/∕9B9/∕38 DAMPER 1

296 09V1193V LOWER CLAMP 06 1

29G 09V1103B UPPER CLAMP 06 1

29V 96VVV/∕3/∕ LOOP HANDLE 1

C12 /∕G022630 RU55ER PIN G 1

298 B/∕/∕/∕0939 H.S.H.5OLT M6X/∕2 WITH W- /∕

29B 1990163G 5ARRIER COMPLETE 1

D12 INC. 62

262 B111/∕838 P.H.SCREW M9X1G WITH WR 1

261 /∕GG20936 TAPPIN- SCREW CT 9X1G /∕

26/∕ 96/∕8923G RELEASE 5UTTON COKER 1

260 96/∕80B31 RELEASE 5UTTON 1

269 /∕G66BG32 HEX.5OLT MGX92 1

266 018V623G 7OINT /∕9 1 ,

26631 01/∕D9B36 7OINT/∕9 ) 1

26G B/∕/∕/∕113G H.S.H.5OLT M6X1/∕ WITH W 1

26V B/∕/∕09/∕31 HEX. SOC4ET HEAD 5OLT MGX/∕6 1

268 B0102/∕3/∕ HEX. NUT MG 1

26B /∕6000/∕3G THIN WASHER G 1

2G2 /∕101263B O RIN- 11 1

2G1 /∕6/∕16B31 HEX. NUT MG 1

2G/∕ /∕V/∕/∕G832 LEKER B9 1

2G0 BG121930 STOP RIN- E38 1

2G9 G0/∕RVB3V LEAD UNIT 1

2G6 9901V23G FELT 1

A21 1/∕V62832 5AND ASS'Z 1

A20 V80/∕2/∕32 HEX. WRENCH 9 1

A29 8010293V ACCESSORZ 5A- 1

Please state Parts No. when yo<r order. Print Date 12/1V//∕2/∕0


